TUV Rheinland Nederland B.V.

Return address P.O. box 337, 7500 AH Enschede, The Netherlands

Uzin Utz AG
Dieselstralie 3
D — 89079
ULM
Germany

Report

Project number : 89208394
Report number : 89208394.01br

Received:
A dual underlay system marked as: “RenoTop Plus”;
TUV-reference MT14-51888.01

The samples have been received on 18-11-2014.

Product specifications received from the applicant.

Commercial name : RenoTop Plus
Total Thickness (mm) 110

Total weight (kg/m?) s F10

Tile size (mm) 1600 x 1200
Material : MDF and PE-foam

Sampling procedure:
The samples are selected by the applicant.
The test house has had no influence on the sampling procedure.

Order project 89208400:

Adjustment of product name, company name and address of client, No further

modifications are made in the report.

Order project 89207157;

Classification of burning behaviour according to EN 13501-1:2007+ A 1:20009.

Test method:

lgnitability (direct impingement of flame) : EN ISO 11925-2:2010
Reaction to fire (radiant panel) :ENISO 9239-1:2010
Results:

See page two and three.

Appendix:
See page four up to and including eleven.
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TEST RESULTS

¥ Ignitability EN-ISO 11925-2 :2010

Date of testing
Conditioning time, climate
Description of substrate
Flame application
Application time

:02-12-2014

: > 7 days, 23+ 2°Cand 50+ 5 % R.H,

: Fibre cement board, 8+2 mm, 1800+200 kg/m3
: Surface

. 15 seconds
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211
Direction: Length Wide
Total burning time' 15 15 15 15 15 15
Flame tip reaches 150 mm (s) No No No No No No
Extent of damaged area, length (mm) 53 62 55 60 58 63
Extent of damaged area, width (mm) 11 11 11 11 11 12
Material melts (yes/no) No No No No No No
Shrinks awa),f2 (yes/no) No No No No No No
Glowing“(sec) No No No No No No
Ilaming debris (yes/no) No No No No No No
Ignition of filter paper (yes/no) No No No No No No

| Including a flame application time of 15 seconds with surface impingement.
2 Shrinks away from flame without being ignited.
3 The time at which it occurs and its duration.

»  Radiant Panel test ISO 9239-1:2010

Date of testing
Conditioning time, climate
Description of substrate

Sampling procedure
Description of cleaning used
Fixing method

:02-12-2014
:>7days, 23 +£2°Cand 50+ 5 % R.H.
: Fibre cement board, 82 mm, 1800+200 kg/m3

conforming to EN 13238

: By contractor
. None
: None, loose laid

Test Flame . Peak light Smoke
. CRF X .
sp.ecnne.n, spread (kW/mz) attenuation produc‘tlon
orientation (cm) (%) (%.min)
1,4 55.0 3.1 121 106
21 56.0 3.0 14.0 113
3,1 53.0 3.3 11.7 121
4,1 53.0 33 8.9 61
Mean,_, 54.0 3.2 11.5 98
Remarks:  Flashing, transitory- or sustained flaming observed.

All four tested specimen were extinguished manually afier the end of the test.
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CONCLUSION )

Project number

89208394
According to EN 13501-1:2007+ A1:2009 the tested sample of the aforementioned Report number
quality RenoTop Plus, in relation to its reaction to fire behaviour is classified: Dy, 89208394.01br
The additional classification in relation to smoke production is: s1. Article

RenoTop Plus

The aforementioned quality meets the requirement of reaction to fire classification: ;';g:e

Dﬂ—Sl

The classification is valid for the following end use applications:
- End use substrates of classes Al and A2-s1,d0, for example fibre cement board.
- Any way of fixation.

Statements:

The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are not
intended to be the sole criterion for assessing the potential fire hazard of the product in
use. The method might not be suitable if the product is exposed to much larger flames
or heat radiant sources.

The validity of this report will expire five years afier its issue or directly after
alterations or medifications of the examined product (combination)(s) and/or the
criteria. This report shall not be reproduced, except in full, without the written
approval of the testing laboratory.

This document does not represent type approval or certification of the product.

Author:

M. Jf = 3 e . Review: L[\//Cyfx(_;

— M L. Jones

All rights reserved.

No part of this report may be reproduced, provided to and/or examined by third parties, and/or published by
print, photoprint, microfilm, in electronic form or any other means without the explicit previous written consent
of TOV Rheinland Nederland B.V. The results are based upon the samples received and have not to be
representative for the total production, TUV Rheinland Nederland B.V. had no influence on the sampling.

In case this report was drafied within the context of an assignment to TUV Rheinland Nederland B.V., the rights
and ebligations of contracting parties are subject to the General Terms & Conditions for Advisory, Research and
Certification assignments to TUV Rheinland Nederland B.V. and/or the relevant agreement concluded benveen
the contracting parties.

© 2010 TUV Rheinland Nederland B.V.
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Report number
Beoert proeced il il Five Teitiva Tetnokscy IRE5C 221wl o b 89208394.01br
. . . L Article
Flooring Radiant Panel Single Specimen Report RenoTop Plus
2 g 4 P Page
Standard CEN SO 9239-1:2002 411
Laboratory 2 TOV Rheinland Nederband 13V,
Sponsor ! 89207157
Date of test 1 Dee, D2 2014
Specimen description ! MT14-51888.01
Test nume 1 Prod #]
lile nume P DAFRPFILESVE4120017.05Y
Fest number in series o4

Flux calibrzuon file name L CAOFRESOFTWCALIBFLX 14018.08Y

Thickness {nun)
Density (kg/m?)

Test durntion S 30 nnnutes (1800 s)
Substrate used? tYes

Substrate s Caleium silicnte
Fixing method ! none

Conditioned? ' Yes

Conditzoning temp. (°C) (o7 2

Condittoning RH (%) : 50

Test Results

Time o ignition 2 minutes 91 seconds (121 §)
Time 1o Mareou: MO minutes (1800 s)

Extent of burning {mnz) 56l

Critical Nus al extinguisbunent (KW ) 1299

HE- 10 (5Wrm') (849

HE-20 (kW/im?) 1459

HE-30 (KW/m?*) 12,99

Flame spread at 10 minutes {mm) 1240

Flame spread at 20 minutes (mm) 1450

Flame spread at 30 minutes (mm) 2 560

Peak lipht attenuation (%) D404

Tume o peak light attenuation ¢ 24 minutes 13 seconds (1453 5)
Total integrated smoke (Ye.min) + 112,52

Potentinl clussification L E(m)

Smoke production elassification |

Fhese resalis rebae eoly 1o the nebasanee ol the speenrers of Ui gaoduet aader e porhieatan coshitis af e tesl they
are ro ntended 1o e the sale vitenon T faseising tee patectial fze Sard of the prodect in ase.
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Project number

89208394

Report number
Repert sodocad witvthe Due desting Techoalops FRISa snliwane v ! 89208394.01br

Article

7 4 ali » ] Q1 n e .
Flooring Radiant Panel Single Specimen Report RianoTa Plis

Stamdard CEN SO 9239-1:2002 Page
Laboratury CTUV Rheinland Nederland By, 6/11
Sponsor : RO207157

[Date of 1est s Do, 022014

Specimen deseription : MTT4-518%8.01

Tesl name s Prod #2

File name CDAFRPFILESV20019.08V

Test nwmber in series |

Fluy calibration file nume : COFRPSOFTMCALIBUFLX L4018, 08V

Thicknaess (i}
Density (kg/m?)

Test duration A ninates (18IRNS)
Substrate usud? S Y

Substrate : Caleium silicate
Fixing method T nane

Condioned? t Yes

Conditoning temp. (°C) w23

Condhtioning RH {%%) + 50

Test Results

Time to ignition » 2 nanutes U seconds (121 5)
Time to flameout Mominutes (1800 s}
Extent of burning (mm) 340

Cretical Nux st extingmshnent (kWham') D3

HE-1 (kW' - 8.69

HE-20 (kW) 484

HE-30 (kW) S 134

Flame spread at 10 mnutes (nim) : 230

Flume spread at 20 mimutes (niny) 1430

Flame spread at 30 mmnutes (mm} L 830

Peak hipht attennation (%) c11.68

Time Lo peak light allenuation 1 27 minutes 46 seconds {1666 §)
Total integrated smoke ($u.nin) 1 121,38

Potential classification 1 (M)

Smoke production classification HE|

Piwzaer peau s relate only o Ui el wan ot e spes s of the peedi, 2 aneses she paris alar coneiions of the test; they
are ot stemiel o b the sele coteran i assessing, the potenal fire lacand of the poeaduct mouse
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Project number

89208394
Repant puaduced withi 20 Foe Tebog Tochinssgy FRESaR sfuee g | F!eport number
89208394.01br
Flooring Radiant Panel Single Specimen Report Gisiiisf

RenoTop Plus

Standard TN 180 Y239-1:2002

| aboratory SOV Rhembund Nederland 13y Page

Spunsor : 89207187 8/11

Dt ol test cDec 02 2004

Speeimen dezeripiion - MT14-51888.01

Test nanme s Prod 43

File name P DOFRPFILES 4 120020.C5Y

Test numher in series 4

Flux cahbration file pame 1 CAFRPSOF TVCALIRFLX MK C8Y

Thickness (min) ¢
Density (kp/m?) :

Test duration 230 minutes (1800 5)
Substrate used? :Yes

Substrate s Caleium silicate
IFixing methad :none

Conditioned? *Yes

Conditionmy temp (°¢7) 23

Condittonune RE (%) L 50

Test Results

Time o ipmuon 22 mmutes U1 seconds (121 s)
Time o flameout I minues (18041 s)

Extent af burning (mm}) S5

Critieal Mux at extinguaishuent (kW) c334

HE- L0 (kW) SRGOY

HIE-200 (kW/m?) a4

HE-30 (kW) D334

Flame spread at 10 miautes (mm} £ 230

Flame spread at 20 nunutes {mm) 2430

Flame spread 2t 30 minutes (mm) 0330

Peak light atienuation (%) B8

Time to peak hight attenuation 29 minutes 16 seeands (1756 5)
Total integrated smoke (Ye.min) D669

Patentind clossitication s D)

Smuke production classification sl

These resalud relaze vely o the seiuyince of the gpecimess of the produect under e pasticuler corditives af the test: they
e for nssessing the potestial foe bagird of the prodect i ase,

are i interlesd w by he sale crils
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Wepeet produced wiee the Pire Desting Lechrclogy # RISl soltnree
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Ttepart prodused waekalie Zoe Testing Teehrelogy # HPSuI slfuaee

Flooring Radiant Pancl Single Specimen Report

Standard
Luboratory
Spansor
Duale of test

Speimen deseription
Teat name

S EN150 9239-1:2002
S TUV Rheinliind Nederland BV,

BU207157

cDee. 02 2014

MT14-5 188801

s Cross i

File name FDAFRPFILESO4 12001508V

Test number in series s

Flux cabibiation file nume 0 CAFRPSOFTMCALIB'FLX 1 4018,08V

Thickness (mim)
Density (kgau"

Test duration

30 mnntes

{1800 5)

Substrute used? Yes

Substrate s Caletum silicate
Fismg method D none
Condiioned? s Yes
Conditionmeg temp. (°C) ra3

Condhtionmg REL (") v 50

Time to gnition
Time o flameoul
Extent of burning (mm}

Crtieal Dux gt extingmslinent (KW/an)

HF-10 (KWiny)

HE-20 (kWinv?)

HE-30 (kW/im?)

Flame spread st 10 minutes (i)
Flame spread at 20 muimutes {ma)
Flame spread at 30 numtes (mm)
Peak Light attenuation (%)

Time to peak hghl atlennation
Total integrated smoke {%.min)

Patential classification
Smoke production classification

Hheese pemalts esbire vely roole hesan e of she speciners of tae praduet umder the aesticular cerditives of the tesi they

: 2 minutes U3 seconds (123 5)
+ 30 minutes (1800 s)
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Smoke Graph
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